MEoLLOWL

STATE OF MAINE
DEPARTMENT OF ENVIRONMENTAL PROTECTION

JOHN ELIAS BALDACCI . DAWN H GALLAGHER
GOVERNOR ) COMMISSIONER
Mr. Leonard Blanchette " May 26, 2004

57

AUGUSTA

Brunswick Sewer District 10 Pine Tree Road
Brunswick, Maine 04011-1671

RE:  Maine Pollutant Discharge Elimination System (MEPDES) Permit #ME0100102
Maine Waste Discharge License (WDL) Application #W002600-5L-D-R
Final License '

Dear Mr. Blanchette:

Enclosed please find a copy of your final Maine WDL which was approved by the Department
of Environmental Protection. Please read the license and its attached conditions carefully. You
must follow the conditions in the order to satisfy the requirements of law. Any discharge not
[...]
the monthly average design capacity of the treatment plant during periods of high infiltration
and rainfall.

Within 90 days of completion of new and or substantial upgrades of the waste water
treatment facility, the permittee shall submit to the Department for review and approval, a
new or revised Wet Weather Management Plan which conforms to Department guidelines for
such plans. The revised plan shall include operating procedures for a range of intensities,
address solids handling procedures (including septic waste and other high strength wastes if
applicable) and provide written operating and maintenance procedures during the events.

Once the Wet Weather Management Plan has been approved, the permittee shall review their
plan annually and record any necessary changes to keep the plan up to date.

J. OPERATION & MAINTENANCE (O&M) PLAN

This facility shall have a current written comprehensive Operation & Maintenance (O&M)
Plan. The plan shall provide a systematic approach by which the permittee shall at all times,
properly operate and maintain all facilities and systems of treatment and control (and related
appurtenances) which are installed or used by the permittee to achieve compliance with the
conditions of this permit.

By December 31 of each year, or within 90 days of any process changes or minor
equipment upgrades, the permittee shall evaluate and modify the O&M Plan including site
plan(s) and schematic(s) for the waste water treatment facility to ensure that it is up-to-date.
The O&M Plan shall be kept on-site at all times and made available to Department and EPA
personnel upon request.

Within 90 days of completion of new and or substantial upgrades of the waste water
treatment facility, the permittee shall submit the updated O&M Plan to their Department
inspector for review and comment.



MEO0100102 PERMIT Page 11 of 12
' W002600-5L-D-R

K. DISPOSAL OF SEPTAGE WASTE IN WASTE WATER TREATMENT FACILITY

During the effective period of this permit, the permittee is authorized to receive and
introduce into the treatment process or solids handling stream up to a maximum of
25,000 gallons per day of septage, subject to the following terms and conditions:

1.

This approval is limited to methods and plans described in the application and supporting
documents. Any variations are subject to review and approval prior to implementation.

At no time shall the addition of septage cause or contribute to effluent quality violations.
If such conditions do exist, the introduction of septage into the treatment process or solids
handling stream shall be suspended until effluent quality can be maintained.

The permittee shall maintain records which shall include, as a minimum, the following by
date: volume of septage received, source of the septage (name of municipality), the
hauler transporting the septage, the dates and volume of septage added to the waste water
treatment influent and test results.

The addition of septage into the treatment process or solids handling stream shall not
cause the treatment facilities design capacity to be exceeded. If, for any reason, the
treatment process or solids handling facilities become overloaded, introduction of septage
into the treatment process or solids handling stream shall be reduced or terminated in
order to eliminate the overload condition.

Septage known to be harmful to the treatment processes shall not be accepted. Wastes
which contain heavy metals, toxic chemicals, extreme pH, flammable or corrosive
materials in concentrations harmful to the treatment operation shall be refused.

Holding tank waste water shall not be recorded as septage but should be reported in the
treatment facility’s influent flow.

CHAPTER 530.5(B)(7)(c)(iii) CERTIFICATION

By December 31 of each calendar year, the permittee shall provide the Department with a
certification describing any of the following that have occurred since the effective date of this
permit:

1.

Increases in the number, types and flows of industrial, commercial or domestic
discharges to the facility that in the judgment of the Department may cause the receiving
water to become toxic.

Changes in the condition or operations of the facility that may increase the toxicity of the
discharge.



MEO0100102 PERMIT Page 12 of 12
W002600-5L.-D-R :

L. CHAPTER 530.5(B)(7)(c)(iii) CERTIFICATION (cont’d)

3. Changes in storm water collection or inflow/infiltration affecting the facility that may
increase the toxicity of the discharge.

4. Increases in the type or volume of hauled‘wastes accepted by the facility.

5. The Department reserves the right to reinstate annual (surveillance level) testing or other
toxicity testing if new information becomes available that indicates the discharge may
cause or have a reasonable potential to cause exceedences of ambient water quality
criteria/thresholds.

M. REOPENING OF PERMIT FOR MODIFICATIONS

- Upon evaluation of the tests results or monitoring requirements specified in Special
Conditions of this permitting action, new site specific information, or any other pertinent test
results or information obtained during the term of this permit, the Department may, at
anytime and with notice to the permittee, modify this permit to; 1) include effluent limits
necessary to control specific pollutants or whole effluent toxicity where there is a reasonable
potential that the effluent may cause water quality criteria to be exceeded, (2) require
additional monitoring if results on file are inconclusive; or (3) change monitoring
requirements or limitations based on new information.



Attachment A



FRESHWATER WHOLE EFFLUENT TOXICITY (WET) TEST REPORT

DEP/EPA

Water flea Trout Fathead

LC50
A-NOEL
C-NOEL
% survival no. young % survival final wt (mgl) % survival final wt (mg)
QC standard A>90 C>80 >15/female A>90 [|C>80 >2% increase  |A>89 C>79 >0.25
lab control
river water control
cone. 1 ( %)
cone. 2 ( %)
conc. 3 ( %)
conc. 4 ( %)
cone. 5 ( %)
conc. 6 ( %)
stat test used
place * next to values statistically different from controls for trout show final wt and % incr for both controls

LC50/A-NOEL CNOEL  LC50/A-NOEL C-NOEL  LC50/A-NOEL C-NOEL

toxicant /date
limits (mg/1)
results (mg/1)

Report analytical chemistry on reverse side. WETRPFMF Mar 98



ANALYTICAL CHEMISTRY RESULTS
FRESHWATER TESTS

mm/dd/yy _ mm/dd/yy

Alkalinity mg/L ‘ mg/L
Ammonia nitrogen pug/L pg/L
Specific conductance - pmhos : pmhos
Total residual chlorine |mg/L mg/L
Total organic carbon mg/L i mg/L
Total solids mg/L ' mg/L
Total suspended solids~ |mg/L mg/L
Total aluminum ug/L , ' ug/L
Total cadmium pug/L ' pg/L
Total calcium mg/L ‘ mg/L
Total chromium - pg/L ' : pg/L )
Total copper ug/L : ‘ g/l
Total hardness mg/L ‘ mg/L
Total lead pg/L ug/L
Total magnesium pg/L pg/L
Total nickel : pug/L pg/L
Total zinc ug/L ' ' ng/L
other ( pH ) S.U. - S.U.
other ( )

WETCHEMF Mar 98



MAINE POLLUTANT DISCHARGE ELIMINATION SYSTEM PERMIT
AND
MAINE WASTE DISCHARGE LICENSE

FACT SHEET

Date: April 7, 2004

PERMIT NUMBER: ME0100102
LICENSE NUMBER: W002600-5L-D-R

NAME AND ADDRESS OF APPLICANT:

Brunswick Sewer District
10 Pine Tree Road
Brunswick, Maine 04011

COUNTY: Cumberland County
NAME AND ADDRESS WHERE DISCHARGE OCCURS:

8 Pine Tree Road
Brunswick, Maine 04011

RECEIVING WATER/CLASSIFICATION: Androscoggin River/Class C

COGNIZANT OFFICIAL AND TELEPHONE NUMBER:
Mr. Leonard Blanchette

Assistant General Manager
(207) 729-0148 Ext. 15

1. APPLICATION SUMMARY

Application: The applicant has applied to the Department for renewal of Department Waste
Discharge License (WDL) #W002600-5L-C-R which was issued on October 1, 1999 and is
due to expire on October 1, 2004. The October 1, 1999 WDL authorized a monthly average
flow discharge of up to 3.85 million gallons per day (MGD) of secondary treated sanitary
waste waters from a municipal waste water treatment facility to the Androscoggin River,
Class C, in Brunswick, Maine. The October 1, 1999 WDL also authorized the treatment of
septage wastes received by truck in the amount of 10,000 gallons per day and the seasonal
(May 15™ to September 30" of each year) disinfection of the treated effluent. The applicant
has requested an increase in the amount of septage wastes that are authorized to be treated
from 10,000 to 25,000 gallons per day, or less than 1% of the design flow in accordance with
Department Regulations Chapter 555.



MEQ0100102 FACT SHEET Page 2 of 8
W002600-5L-D-R

2. PERMIT SUMMARY

a.

Regulatory: On January 12, 2001, the Department received authorization from the U.S.
Environmental Protection Agency (EPA ) to administer the National Pollutant Discharge
Elimination System (NPDES) permit program in Maine. From this point forward, the
program will be referenced as the Maine Pollutant Discharge Elimination System
(MEPDES) permit program that will utilize a permit number of #ME0100102 (same as

. NPDES permit) as the primary reference number for the Brunswick Sewer District’s

MEPDES permit. NPDES permit #ME0100102 last issued by the EPA on September 29,
1999 will be replaced by the final MEPDES permit upon issuance. Once replaced, all
terms and conditions of the NPDES become null and void.

History: The most current relevant licensing/permitting and other actions include the
following:

October 1, 1999 — The Department issued WDL#W002600-5L-C-R, for a five-year term.

June 7, 2000 — The Department established interim effluent limits for mercury of 58.9

~ parts per trillion (ng/L) (average concentration) and 88.4 ng/L. (maximum concentration).

January 12, 2001 — The Department received authorization from the EPA to administer
the NPDES program.

December 19, 2003 — Brunswick submitted an application for renewal of its Waste
Discharge License which was accepted for processing on December 22, 2003.

Source Description: The facility is located at 8 Pine Tree Road and treats domestic and
commercial waste waters from the towns of Brunswick, Topsham, and substantial flows
from the Brunswick Naval Air Station (included remediated groundwater). There are no
industrial users contributing greater than 10% of the volume of wastewater received by
the treatment plant. Brunswick Sewer District maintains separated sewer collection
system with the stormwater runoff collection system maintained by the Town of
Bumnswick. There are no combined sewer overflows in the system.

Waste Water Treatment:

The District’s facility was upgraded from primary treatment to secondary treatment in
1991. Influent waste water screenings and grit are removed at the headworks. The waste
water receives primary treatment in three rectangular clarifiers before the primary
effluent is pumped to two trickling filters where secondary treatment is achieved. The
waste water is then directed to two secondary clarifiers where it receives secondary
clarification followed by seasonal disinfection in dual chlorine contact chambers. The
waste water 18 discharged to the Androscoggin River via a twenty-four inch diameter
outfall pipe (without diffusers) located on the bank of the River (at low tide the outfall is
exposed). Sludge dewatering is accomplished by two 2-meter belt filter presses and
dewatered sludge is lime stabilized and hauled to field spreading and stacking sites
operated by the District, or to the “Hawk Ridge Compost Facility” for composting. Refer
to Attachment A of this Fact Sheet for a schematic of the treatment process.



MEO0100102 FACT SHEET ' - Page 3 of 8
W002600-5L-D-R

3. CONDITIONS OF PERMITS

Maine law, 38 M.R.S.A. Section 414-A, requires that the effluent limitations prescribed for
discharges require application of best practicable treatment, be consistent with the U.S. Clean
Water Act, and ensure that the receiving waters attain the State water quality standards as
described in Maine’s Surface Water Classification System. In addition, Maine law, 38
M.R.S.A., Section 420, and Department Regulation Chapter 530.5, Surface Water Toxics
Control Program requires the regulation of toxic substances at the levels set forth for Federal
Water Quality Criteria as published by the U.S. Environmental Protection Agency pursuant
to the Clean Water Act.

4. RECEIVING WATER STANDARDS

Maine law, 38 M.R.S.A., Section 467(1)(A)(2) indicates the Androscoggiri River at the point
of discharge is classified as a Class C waterway. Maine law, 38 M.R.S.A., Section 465(3)
describes standards for classification of Class C waters. ’

5. RECEIVING WATER CONDITIONS

Table 4-B1, Rivers and Streams Impaired By Pollutants, Pollution Control Requirements
Reasonably Expected to Result in Attainment of a document entitled, The State of Maine,
Department of Environmental Protection, 2002 Itegrated Water Quality Monitoring and
Assessment Report, published by the Department, indicates the Androscoggin River in the
vicinity of the outfall between the Brunswick Dam and the Brunswick-Bath town border is
attaining the standards of its assigned classification with the exception of fishing
(consumption) due to presence of dioxin in fish tissue. It is noted that the Department is not
aware of any dioxin related discharges from the Brunswick Waste Water Treatment Plant.
Therefore, the Department concludes that the treatment plant at Brunswick does not cause or
contribute to the fish consumption advisory for that segment of the Androscoggin River.




MEO0100102 - FACT SHEET Page 4 of 8
WO002600-5L-D-R :

6. EFFLUENT LIMITATIONS AND MONITORING REQUIREMENTS

a. Flow: The monthly average flow limitation of 3.85 MGD in the previous licensing action
is being carried forward in this permitting action as it remains representative of the
monthly average design capacity of the treatment facility.

b. Dilution Factors - The Department established applicable dilution factors for the
discharge in accordance with freshwater protocols established in Department Rule
Chapter 530.5, Surface Water Toxics Control Program, October 1994. With a WDL flow
limit of 3.85 MGD the dilution factors are as follows:

Modified Acute'’) = 481 cfs = (481 cfs)(0.6464) + (3.85 MGD) = 45.2:1
(3.85 MGD)

Acute: 1Q10" = 1,052 ¢fs = (1.052 cfs)(0.6464) + (3.85 MGD) = 177.8:1
(3.85 MGD)

Chronic: 7Q10=2,010cfs = (2,010 cfs)(0.6464) + (3.85 MGD) = 338:1 .
' (3.85 MGD)

Harmonic Mean: = 4,399 cfs = (4,399 cfs)(0.6464) + (3.85 MGD) = 739.6:1
(3.85 MGD)

Footnote:

(1) Chapter 530.5 (D)(4)(a) states that analyses using numeric acute criteria for aquatic

life must be based on 1/4 of the 1Q10 stream design flow to prevent substantial acute
' toxicity within any mixing zone. The 1Q10 is the lowest one day flow over a ten-

year recurrence interval. The regulation goes on to say that where it can be
demonstrated that a discharge achieves rapid and complete mixing with the receiving
water by way of an efficient diffuser or other effective method, analyses may use a
greater proportion of the stream design, up to including all of it. The Department has
made the determination that the discharge does not receive rapid and complete mixing
with the receiving water, therefore the default stream flow of %4 of the 1Q10is
applicable in acute statistical evaluations pursuant to Chapter 530.5.

c. Biochemical Oxygen Demand (BODS) & Total Suspended Solids (TSS): - The previous
licensing established monthly and weekly average BODS and TSS best practicable (BPT)
concentration limits of 30 mg/L and 45 mg/L respectively, that were based on secondary
treatment requirements of Department rule Chapter 525(3)(IIT). The maximum daily
BODS and TSS concentration limits of 50 mg/L. were based on a Department best
professional judgment of BPT. All three concentration limits are being carried forward in
this permitting action.

As for mass limitations, this permitting action is establishing monthly average, weekly
average, and daily maximum limitations based on a monthly average limit of 3.85 MGD.
The limitations were calculated as follows:



MEO0100102

FACT SHEET Page 5 of 8

W002600-5L-D-R

Monthly average: (3.85 MGD)(8.34)(30 mg/L) = 963 lbs/day
Weekly average: (3.85 MGD)(8.34)(45 mg/L) = 1445 Ibs/day